
 
 
 

 

 

 
Page 1 

PO Box 37 

Stillwater Minnesota 55082 USA 

http://naturallywallace.com/ 

+1 763 498 4597 

 

SCOTT WALLACE, P.E. 

NATURALLY WALLACE CONSULTING 

 

 

Mr. Wallace is the founding partner of Naturally Wallace Consulting (NWC).  He is a technology expert known for his 

innovative, practical water treatment solutions, including winning National Engineering Excellence Awards in 2005, 2009 and 

2017 from the American Council of Engineering Companies (ACEC) for pioneering wetland treatment projects. 

 

Scott was the co-author of Treatment Wetlands, Second Edition, widely considered to be the definitive textbook on wetland 

treatment system design.  He was also Principal Investigator for Small-Scale Constructed Wetland Treatment Systems; 
[...]
contaminated runoff.  The systems treats over 10,000 

pounds per day of BOD during the winter months (more 

than a city of 70,000 people).  The resulting project won a 

2009 National Award for Engineering Excellence from the 

American Council of Engineering Companies. 

British Airports Authority, Heathrow Airport, London, 

United Kingdom  

Lead the redesign, optimization, and construction of facility 

improvements at the Mayfield Farm wetland treatment 

works at London’s Heathrow Airport.  These process 

improvements resulted in an 8-fold increase in treatment 

capacity compared with the original facility design, with no 

increase in wetland area.  NWC partnered with the UK-

based firm ARM to implement the design/build project. 

Charles de Gaulle Airport, Paris, France 

Process consultant responsible design and data analysis 

from a pilot-scale aerated wetland system to treat aircraft 

deicing runoff impacted by glycol and acetate compounds.  

NWC teamed with the French company SINBIO to 

implement the project. 

Edmonton International Airport, Alberta 

Process consultant responsible for establishing design 

parameters and designing means to optimize and upgrade 

the existing wetland treatment works at EIA.  NWC worked 

as a sub-consultant to the Canadian firm Associated 

Engineering for the 2011 upgrades and with the Canadian 

Firm MMM Group Ltd. For the 2015 upgrades. 

MacArthur International Airport, Islip New York 

Lead the overall design team responsible to implement a 

subsurface treatment solution for treatment of aircraft-

contaminated deicing runoff.  After meeting New York State 

regulatory standards, treated effluent is discharged to 

groundwater via an infiltration gallery to recharge the local 

freshwater aquifer on Long Island.  NWC teamed with the 

local engineering firm Eryou Engineering to implement the 

project. 

 

Groundwater Remediation 

Confidential Client, Hungary 

Technology expert responsible for the design of an 

engineered wetland system to remove chlorinated organic 

compounds (PCE, TCE, DCE, VC), nitrate and sulfate at a 

property operated by a Fortune 100 company.  The resulting 

system is the largest wood chip bioreactor wetland in the 

world.  Additional services included detailed design support, 

and assistance with project start-up and commissioning.  

NWC teamed with the engineering firm MWH (now Stantec) 

to implement the project. 

El Paso Energy, El Dorado, Kansas 

Lead the design of a three-stage wetland remediation 

system at the former El Dorado refinery site.  The wetland 

system implemented by El Paso Energy remediates a variety 

of metals, petroleum hydrocarbons (TPH) and chlorinated 

solvents (TCE) from an off-site contaminant plume.  NWC 

partnered with the engineering firm MWH (now Stantec) to 

implement the wetland solution. 

Atlantic Richfield Company (British Petroleum), 

Wellsville, New York   

Technology expert responsible for developing wetland 

treatment parameters, design documents, and start-up 

assistance for the removal of iron, manganese, BTEX, 

aniline and nitrobenzene from a former refinery site along 

the Genessee River.   

British Petroleum, Casper, Wyoming  

Lead the design of a 3.3-acre (1.3 ha) constructed wetland 

for BTEX treatment at the former Casper Refinery site.  

Additional unit processes included air stripping of benzene, 

cascade aeration for iron oxidation, and a surface flow 

wetland for removal of ferric hydroxide precipitates at a 

design flow rate of 1.6 MGD (6,000 m3/d).  The wetland 

treatment facilities are located in the middle of an 18-hole 

golf course constructed at the former refinery site.  This 

project won a 2005 National Award for Engineering 

Excellence from the American Council of Engineering 

Companies (ACEC) 

Former Farmland Industries Site, Joplin, Missouri  

Developed the overall process design for the treatment of 

gypsum stack leachate from an abandoned Superfund site.  

Was responsible for developing and supervising work carried 

out by Ecole Polytechnique on the evaluation of blast 

furnace slag filters at the pilot scale. 

 



 
 
 

 

 
Page 4 

PO Box 37 

 Stillwater Minnesota 55082 USA 

http://naturallywallace.com/ 

+1 763 498 4597 

Municipal Wastewater Treatment 

Clean Water Services, Hillsboro Oregon 

Process consultant responsible for the conceptual design of 

the Fernhill Western Wetland project, an 18 MGD (68,000 

m3/d) vertical flow wetland system to polish municipal 

wastewater effluent from the Forest Grove, Oregon WWTP.  

This innovative wetland uses the ion exchange properties of 

basalt minerals to enhance nitrification. Additional services 

included detailed design support, and assistance with 

project start-up and commissioning.  NWC teamed with the 

local firm Kennedy-Jenks to implement the project. 

Louisiana Department of Environmental Quality 

(LDEQ), Hammond, Louisiana 

Wetland technology expert retained by LDEQ to conduct an 

independent assessment of the 10,000 acre (4,540 ha) 

natural wetland area north of Lake Pontchartrain for 

assimilation of 8 MGD (30,000 m3/d) of treated municipal 

effluent.  This study involved numerical modeling of the 

extent of the active nutrient assimilation zone, field 

investigations (including tree ring dating of cypress 

swamps), and recommendations for permitting of future 

wetland assimilation projects in the State of Louisiana. 

Helmholtz Center for Environmental Research (UFZ), 

Leipzig, Germany 

Process engineer responsible for the design of aerated and 

fill-and-drain treatment cells at a research facility to study 

the use of constructed wetlands to treat municipal 

wastewater in Langenreichenbach, Germany.  The research 

center has 13 different constructed wetland configurations 

to allow side-by-side comparisons of treatment performance 

under a variety of environmental and loading conditions.  

Originally implemented in 2008, the facility was upgraded 

and expanded in 2016, and had produced over a dozen peer-

reviewed scientific research papers. 

Province of Nunavut, Canada 

Responsible for the establishment of approval criteria with 

Environment Canada for seasonal arctic wetland systems 

that allow treatment of municipal wastewater under 

permafrost conditions.  Lead the design teams for 

implementation of seasonal arctic wetlands to replace 

failing lagoons at Coral Harbour, Chesterfield Inlet, and 

Baker Lake. 

Severn Trent Water, Coventry, United Kingdom 

Design Engineer responsible for the retrofit of existing reed 

bed systems throughout the United Kingdom with aerated 

wetlands (Forced Bed Aeration).  This work was part of an 

ongoing study to assess the benefits of aeration to improve 

ammonia removal and reduce the potential of clogging in 

subsurface flow treatment wetlands.  As a result of this 

study, aerated wetlands are the preferred technology 

solution for sewage works less than 2000 population 

equivalents (PE).  NWC teamed with the UK-based firm 

ARM to implement the projects. 

U.S. State Department, Abu Dhabi, United Arab 

Emirates  

Lead for the design of a wetland treatment facility for 

effluent reuse at the United States Embassy in the United 

Arab Emirates.  The constructed wetland allows the 

Embassy to be independent of grid utilities as a security 

measure. 

Iowa Policy Project, Mt. Vernon, Iowa  

In conjunction with the University of Iowa Department of 

Civil and Environmental Engineering, developed Ecological 

Wastewater Management for Small Iowa Communities, a 

report addressing technology options and challenges to 

implementation of zero-discharge and reduced-discharge 

wastewater systems within the state of Iowa 

Boy Scouts of America, Charles L. Sommers High 

Adventure Base, Ely, Minnesota 

Lead for regulatory negotiations regarding the 

decommissioning of an existing pond system and 

eliminating potential discharge points into the Boundary 

Waters Canoe Area Wilderness on the U.S./Canadian 

border.  The existing system was replaced with a 

constructed wetland with drainfield disposal (winter use) 

and at-grade disposal trenches (summer use) 

General Motors, Saginaw Michigan   

Lead for the planning and design of a demonstration 

wetland pilot at the Saginaw Metal Castings plant.  The 

constructed wetland treats industrial wastewater and 

recycles it for use in a stream and waterfall with a fishpond.  

This project was selected as a finalist for the 2000 

Environmental Excellence in Transportation Award from the 

Society of Automotive Engineers 

Independent School District 831, Forest Lake, 

Minnesota 

Lead the replacement of existing septic systems at Scandia, 

Linwood, and Columbus Elementary Schools.  Technologies 

used to achieve compliance include intermittent sand filters, 

subsurface drip irrigation, at-grade beds, and gravel-less 

chamber drainfields.  The District won the 2001 Minnesota 

Environmental Initiative Award for the wastewater 

upgrades 

Lutsen Resort, Lutsen, Minnesota 

Lead for the design, permitting, and construction of wetland 

treatment systems and associated infrastructure for Lutsen 

Resort, Poplar River Condominiums, and Lutsen Sea Villas, 

all located on the shoreline of Lake Superior 



 
 
 

 

 
Page 5 

PO Box 37 

 Stillwater Minnesota 55082 USA 

http://naturallywallace.com/ 

+1 763 498 4597 

Jackson Meadow, Marine on St. Croix, Minnesota  

Responsible for the design and permitting of two subsurface 

flow wetland treatment systems as an alternative to 

conventional onsite septic systems for 64 homes.  This 

project won a Minnesota Honor Award from the American 

Institute of Architects and the 2002 Minnesota 

Environmental Initiative Award 

Fields of St. Croix, Lake Elmo, Minnesota 

Responsible for the design and permitting of a subsurface 

flow wetland treatment system as an alternative to 

conventional onsite septic systems for 46 homes.  This was 

the first large-scale constructed wetland treatment system 

permitted by the Minnesota Pollution Control Agency.  The 

developer, Robert Engstrom Companies won the 1998 

Minnesota Environmental Initiative Award for this project 

Indian Creek Nature Center, Cedar Rapids, Iowa  

Design, construction, and operation of a subsurface flow 

wetland system for wastewater treatment.  This system 

was featured in the May/June 1996 issue of Land and Water 

Magazine, the July 1997 issue of Smithsonian Magazine, 

and the January 1998 issue of Public Risk Magazine. 

City of Monticello, Minnesota  

In charge of treatment process selection and design for 

expansion of the existing wastewater treatment plant.  Unit 

process design responsibilities included influent screening 

and grit removal, a new 2.3 MGD (8,700 m3/d) sequencing 

batch reactor (SBR), and rehabilitation of two existing 

anaerobic digesters 

City of Maquoketa, Iowa 

Project manager, lead process engineer, and principal client 

contact for wastewater infrastructure improvements.  

Project responsibilities included replacement of existing 

rotating biological contactor (RBC) units, design of two new 

raw sewage lift stations and a new 0.6 MGD (2,300 m3/d) 

sequencing batch reactor (SBR) 

 

Stormwater/Water Resources  

National Water Resources Capacity Development 

Project  

 Hydrogeological Investigations for Large Cluster and High-

Density Wastewater Soil Absorption Systems, a 

groundwater mounding study evaluating different field 

techniques and modeling methods for assessing hydraulic 

conductivity and groundwater mounding 

Indian Creek Nature Center, Cedar Rapids, Iowa 

Responsible for the design and construction of the Bena 

Brook Wetland Learning area.  This outdoor classroom 

features a variety of aquatic habitats for hands-on learning.  

The 2-acre (0.8 ha) wetland creation occurred in a former 

wetland area drained during construction of the 

transcontinental railroad.  This project was featured in the 

January/February 2001 issue of Wild Outdoor World 

magazine 

US Steel Gary Works, Gary, Indiana  

 In charge of development of the initial Stormwater 

Pollution Prevention Plan (SWPPP) for the largest 

integrated steel mill in the United States.  Additional 

services included coordinating the preparation of over 100 

contractor SWPPP’s 

 

Wetlands & Natural Resources 

Bruce Swenson Farm, Scandia, Minnesota 

Responsible for the design, permitting, and construction of a 

13-acre (5.3 ha) wetland restoration project.  The resulting 

mitigation credits were banked under the Minnesota 

Wetland Conservation Act 

Arcelor Mittal (US Steel), Mountain Iron, Minnesota  

Responsible for the restoration of 480 acres (194 ha) of 

wetlands to create a private wetland mitigation bank.  

Services included design of wetland restoration, 404/401 

permitting, Minnesota Wetland Conservation Act permitting 

and associated wetland banking deed restrictions.  This 

banking site was used by US Steel to mitigate for all past, 

present and future wetland impacts associated with iron 

mining in the State of Minnesota 

Whispering Meadows Park, City of Iowa City, Iowa  

Responsible for the planning, design, and construction 

supervision of the Whispering Meadows Wetland Park. 

Project activities included design of a 7-acre (2.8 ha) surface 

flow constructed wetland for stormwater treatment and 

wildlife habitat plus the creation of 10 acres (4 ha) of 

tallgrass prairie.  Additional services included design of 

walking trails, boardwalks, and observation platforms 

Rahr Malting Company, Shakopee, Minnesota 

Worked with Minnesota Pollution Control Agency technical 

staff to develop numerical standards for point/nonpoint 

effluent load trading.  The resulting NPDES permit was one 

of the first nutrient trading agreements in the United States.  

Rahr Malting won the 1997 Minnesota Environmental 

Initiative Award for this permit, which was featured in 

numerous press releases, including two programs on 

National Public Radio.  Rahr’s effluent trading program has 

been featured in magazines such as Runoff Report, Water 

Environment & Technology and Industrial Wastewater 



 
 
 

 

 
Page 6 

PO Box 37 

 Stillwater Minnesota 55082 USA 

http://naturallywallace.com/ 

+1 763 498 4597 

 

SELECTED PUBLICATIONS 

Wastewater purification device and utilizations.  United 

States Patent 10,526,222.  (with S. Troesch, D, Esser, and 

D. van Oirschot).  2020. 

Hydraulic characterization and removal of metals and 

nutrients in an aerated horizontal subsurface flow 

“racetrack” wetland treating primary-treated oil industry 

effluent.  (with M. Mozaffari, E. Shafiepour, S. Mirbagheri, 

G. Rakhshanderoo, and A. Stefanakis).  Water Research 

200 (2020). 

A review of emerging organic contaminants (EOCs), 

antibiotic resistant bacteria (ARB), and antibiotic 

resistance genes (ARGs) in the environment: Increasing 

removal with wetlands and reducing environmental 

impacts.  (with J. Garcia, M.J Garcia-Galan, J. Day, R. 

Boopathy, J. White and R. Hunter).  Bioresource 

Technology, 2020.   

Lessons learnt from a pilot study on residual dye removal 

by an aerated treatment wetland.  (with F. Masi, A. Rizzo, 

N. Martinuzzi, F. Macor, D. Van Oirschot and R. Bresciani).  

Science of the Total Environment 648 (2019) 144-152. 

Scientific and Technical Report Series No. 27.  Wetland 

Technology: Practical information on the design and 

application of treatment wetlands.  Co-author of modules 

5.7 and 5.8.  (ed. By G. Langergraber, G. Dotro, J. Nivala, 

A. Rizzo, and O. Stein).  IWA Publishing (2019). 

Side-by-side comparison of 15 pilot-scale conventional 

and intensified subsurface flow wetlands for treatment of 

domestic wastewater.  (with J. Nivala, J. Boog, T. Headley, 

T. Aubron, H. Brix, S. Mothes, M. van Afferden, and R. 

Müller).  Science of the Total Environment 658 (2019) 1500-